

Test Report

Number: SHAH0165145601

Applicant: DXRACER TECHNOLOGY WUXI CO.,LTD
17TH FLOOR BUILDING C UNIT 2, NO.108
HUISHAN AVENUE, HUISHAN DISTRICT, WUXI
CITY, JIANGSU PROVINCE
Attn: LILY WU

Date: 23 Jan, 2024

Sample Description:

One(1) group of submitted sample said to be :
Item Name : Colorful aluminum alloy five-star legs - JW.
Packaging Provided By Applicant : No.
Goods Exported To : Global.
Country Of Origin : China.

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Submitted Sample	ANSI/BIFMA X5.1-2017 for general purpose office chairs	Pass

Prepared And Checked By:
For Intertek Testing Services Wuxi Ltd.



Bill Zhang
General Manager



Test Report

Number: SHAH0165145601

Tests Conducted

1. OFFICE CHAIRS TESTS

With reference to American national standard for office furnishings - general- purpose office chairs - tests (ANSI/BIFMA X5.1-2017)

Number of sample tested: One (1) piece

Initial inspection: No damage was found

Base Test – Static (Informative)	ANSI/BIFMA X5.1 –2017 Appendix C	No sudden and major change in the structural integrity under 11,120 N (2500 lbs.) compression for 1 min. The weight is then removed and reapplied for 1 min. The center column may not touch the test platform during load applications.	P
--	-------------------------------------	--	---

Abbreviation: **P=Pass**;

Date Sample Received: 10 Jan, 2024

Testing Period: 10 Jan, 2024 To 23 Jan, 2024



Test Report

Number: SHAH0165145601

Tests Conducted

Photo



End Of Report

The statements of conformity reported have considered the decision rule agreed, namely that Intertek have taken account of measurement uncertainty as calculated by Intertek, and applied according to ILAC-G8/09:2019 (Non-binary acceptance based on guard band $w = U$) except designation from the customer, regulation or test specification. This decision rule only applies to the numeric test results.

The sample(s) and sample information hereto are provided by the client who shall be solely responsible for the authenticity and integrity thereof. The results shown in this report relate only to the sample(s) received and tested. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Wuxi Ltd.

